HEATER - AIR CONDITIONING GROUP 13
SPECIAL INFORMATION

The Engine Build Code Number, the Vehicle |dentification Number ond the information provided on the Trim Plate are

often necessary when determining the proper replacement parts for your vehicle. For their location refer to the General
Information Section found at the front of this catalog.

NOTES
13-1.... Heater Motor has single flat area on Shaft.
13-2.... Heater Motor has double flat area on Shaft.
13-3 .... Defroster opening in Crash Pad is 8. 56" long.
13-4 .... Defroster opening in Crash Pad is 8.96"" Long.
13-11 ... Serviced only as part of Accessory Kit. Refer to Accessories Catalog and Price List.

13-5.... Serviced only as part of Accessory Kit. Refer to Accessories Catalog and Price List.

Jeep Gr 13 - 1 Printed in U.S.A.



HEATER - AIR CONDITIONING GROUP 13

Jeep Gr 13 - 2 Printed in U.S.A.



HEATER - AIR CONDITIONING 13.017

GROUP NO. — DESCRIPTION — YEAR and MODEL P CaUbN0. CAR N0, CODE
13.012-1 HOUSING ASSEMBLY, Heater

74/ T0-20-40. . (Incl. Core) .. e e e e e 1 688 119

74 80. . . (Incl. Core, Fan, Motor And Plenum Chamber Housina) ...... ...... 1 545 5125

75 80 ...(lncl. Core, Fan, Motor And Plenum Chamber Housina) ......  ...... i 545 4653

76 BO-00 . e e e e e e e e e e e 1 545 9452
13.012-2 ATTACHING PARTS, Heater Housing To Dash Panel

NUT, Hexagen......... T8, S e 17.417 AR G273801

NUT, Hexagon......... < Y AP 17.412 4 G271172
13.012-2c HOUSING, Plenum Chamber

74/ 1 P 1 812 5938
13.012-2b OUTLET, Heater Housing Air

74/ 3 N 1 812 6129
13.017=1 CONTROL ASSEMBLY, Heater And Defroster {Incl. Vacuum Switch Kit And Knob)

74/ T0= 200 . e e e e e 1 987 935
13.017—=2 ATTACHING PARTS, Control Assembly To Panel

SCREW, Tapping....... 74/ 10-20-40. ... .. . . 17.660 2 G163162
13.017-2a HOUSING, Heater Control {Less Cables)

T/ TS 80 . e e e e 1 545 0023
13.017-2b ATTACHING PARTS, Housing To Panel

SCREW, Tapping....... 74/75 B0 e e e e e 2.050 2 400 2359
13.017-2c BRACE, Heater Control Housing To Panel

2 A S < 1 T O 1 545 0459

£ R OGSO 1 545 9192
13.017-2d ATTACHING PARTS, Brace To Panel

SCREW, Machine....... 74/75 B0, e 17.610 1 (9417333

SCREW, Tappini....... 75 <] AN 17.671 1 G177999

NUT, Hexagon......... 74/75 2 I 17. 412 1 G271166
13.017-=3a KNOB. Heater And Defroster Temperature Control

74/ 10=20=d0 . e e e e 1 987 936
13.017-8 CABLE, Temperature Control

74/ T T A 1 988 118

AT 80 e e e 1 989 932

76 20 T U N 1 545 9175
13.017-9 ATTACHING PARTS, Cable To Control

NUT, Spring....co.o.... 74/ T10-20-40. . oo i e e e e e e 1 960 299
13.017-10a0 ATTACHING PARTS, Cable To Housing

CLIP ..o 74/ B0, o e e e 1 545 0085

SCREW, Tappina....... 74/ 10-20-40. . . ... .. .. 17. 660 2 812 0052

NUT, Push............ 74/ 10=20=40. .t oottt e e e e 1 976 694
13.017—=11 GROMMET, Temperature Control Cable (In Dash Panel)

74/ VO-20=40 . e 3.570 1 321 3963
13.017—-13 BULB, Heater And Defroster Control Lamp

74/ (1 €. P =GE B3) . i 3.215 1 G131282

74/ (1.5 CL. P =GE 1818 . e e e s 3.215 2 320 9598

74/ (O T T ) < 15 R 1 987 519

74/ (B3C.P.—GE 18Bl16) . i e 3.215 1 961 058
13.017-15 CABLE, Heater And Defroster Control (Defroster)

74/75 5 1 989 933

76 S TS O Y 1 545 9176

Jeep Gr 13 -T1 Printed in U.S.A.



13.017
13.017-16

13.017-17
13.017-18

13.017-19

13.017-20

13.017-21

13. 0201
13. 020-2

13.020-3

13.020—4

13.020-6
13.020-8
13.020-9

13.020-9a

13.020-11
13.020-12

13.020-13

13.020-15

CLIP .. o . 74/ B0 s i e e e e e

FASTENMER ........... 74/ B0 e e

SCREW, Tapping....... 74/ B0 e e 17.

HARNESS, Heater Control Lamp

74/ 1 T

BULB, Heater Control Harness

74/ (G 57 BO ot e e e e e e 3.

75 (O 18O5) BO e e e e e e e 3.

VACUUM STORAGE TANK KIT

74 02040 L e

TANK, Yacuum Storage

74/ T80, ot e e e e e e e

ATTACHING PARTS, Tank To Panel

SCREW, Machine ....... 74/ T10-20-40 . oo e e e 17.

WASHER, Plain........ 74/ 10-20-40. .o i e 17.

NUT, Hexagon......... 74/ 10-20-40.. . i 17.

HOSE, Vacuum Storage Tank To Manifold

74/ 10-20-40. .. (45=1/ 2" Lona) . i ve ittt e it et e et e e

74/ 10-20-40...(144" Long-Cut To 47-1/2"" Long) e ovov e, 22.

TUBE, Heater Control Assembly To Heat Distributor (Pori No. ])

74/ 10-20-40. .. (26" Long).. .. e e ..

TUBE, Heater Control Assembly To Vacuum Storage Tank (Port No. 3)

74/ TO=20-40 (LHD) .. 417 Long) oottt ettt e et et et e e

TUBE, Heater Control Assembly To Heat Transition Duct (Porf No. 4)

74/ 10-20-40. . .. e -

HOSE, Vacuum (Bulk—Order In Feet)

757 (218 1. D.-.406 O.D. ) .o e 22.

75/ (C1V/.09 1.D. =24/ .20 0. D) vt e e e e 15.

75 (2B 1. D = 500 O. D) i i e e e 4,

MOTOR, Vacwum Air Valve (Actuator)

74/ T0-20-40. s

SPRING, Vacuum Air Valve Actuator Return

74/ T0-20-40 . . 3=5/8" L ong) vttt ittt e et e e e e

ELBOW. Vacuum Tube Inverted Flared (90 Degree)

74/ 20~-20~40. .. (1/8% " =27-1/8" Tube) v vt ittt s e e eenn s 17

74/ 10=20=40. .. (1/8"=27=1/4" Tube). . i it it et eiieeinann 17.

BUSHING, Vacuum Tube To Manifold Reducing

74/ (3/8" To 174", . . 10=20=40 . oo i i e ottt et e et e ianennns 17.
13.020-18a CONNECTOR, Vacuum Tube

74/ T0-20-40. . (516" To L/ ) L e 22.

HEATER - AIR CONDITIONING

ATTACHING PARTS, Cable To Control
CLIP T4775 80 . . e

CLIP oo 74/ 80

086

053

NN N

NN

NN N

AR
AR
AR

545 0085

989 934

545 0085

979 910
970 049
5456766

545 0025

G127934
448 7366

963 086

963 085

G160515
446188
G271172

677 788
695 713

958 713

960 399

964 438

812 5813
812 5810
535 0898

968 207

968 208

G137419
G137421

G116332

960 498

Jeep

Gr13.T 2

Printed in U.S.A.



HEATER - AIR CONDITIONING 13.072
13.020-19 GROMMET, Vacuum Tube Thru Dash Panel

74/ L0 2 929 814
13.028-=1 CORE, Heater

74/ T0-20-40. . o e e e e e e e e 1 812 2120

74/ B e 1 812 5123
13.028-2 SEAL, Heater Core Tubes

74/ BO-00 . e e ] 975 581
13.028—-3 HOSE, Heater Core Drain

747 BO-90 . e 1 975 582
13.028-5 CLAMP, Heater Core Drain Hose

74/ BO=00 . . e 17.108 1 272844
13.035 VALVE, Heater Water Flow Control

74/ 10-20-40. e e e e 1 545 5957
13.050-1 HOSE, Cylinder Head Heater Tube To Heater Core

74 BO0=40 . o e e e e e e e e 1 985 257
13.050—-2 HOSE, Water Pump To Heater Core

74/ 28, (3= L onaA) s et ot e e e e e e e 1 972 976

74/ B60-40T. . . (34" Lona) e ot it it e e e e e e 1 545 5252

747 BO-00 . L e e e e e e 1 987 072
13.050-3 HOSE, Thermostat Housing To Heater Core

74 258. .. (65" Long Cut To 47-1/2" ) it e et e e e e 1 955 512
13.050~4 HOSE, Heater Core To Manifold

74/ B0, et e e e e e 1 987 075
13.050-4a HOSE, Heater Water (Bulk—Order In Feet)

74/ (578 1.D. =25 Ft. Roll) L e e ] 320 3739

74/ (3747 1. D, =50 Ft. ROl ittt e et ettt et ettt e e eaeie e AR 448 6763
13.050-5 ELBOW, Heater Hose

74 360-401 (Elbow-Heater Hose). . ..o o i e 1.067 1 978 226
13.050-5a FITTING, Heater Hose Elbow

2 17.754 1 (444150
13.050-5b PLUG, Heater Hose Elbow Fitting

74 360-401 (Heavy Duty Cooling) ... . e v v i 17. 1 143960
13.050-6 NIPPLE, Heater Hose To Manifold

74/ (20 DG ) vt e e e s 13.088 1 321 9631
13.050—-8 BRACKET, Heater Hose To Fender

22 1 669 733
13.050-9 ATTACHING PARTS, Hose To Fender

SCREW, Tapping....... 722 17. 598 2 (5454787
13.050—-11 CLIP, Heater Hose To Upper Radiator Hose (Wraparound)

74/ 15 102 S 1 972 705
13.072-1 MOTOR, Heater And Defroster

74/ 10w 2040 e e e e e e e e e e e 1 812 2172

74 B0 . e 1 812 5069

75 510 A 1 812 5939

76 BO-00 . e e 1 812 7021

Jeep Gr 13 -T3 Printed in U.S.A.



13.072
13.072-2

13.072-2a

13.072-2b
13.072-2¢

13.072-3

13.072-3a

13.072-4

13.072-5

13.072-7a

13.072-7b
13.072-1

13.072-12

13.072-13

HEATER - AIR CONDITIONING
MOTOR, Air Conditioning Blower
USED LESS AMERICAN AIR

7 7
USED WITH AMERICAN AIR

74/ Except CUsStom .ttt it i e e e e,
74/ FO-20-40 (CUSTOM) ottt it it it et e ettt teee s eenemaee i
TA/75 B0 (Custom) v ittt et et e e e e e
ATTACHING PARTS. Heater Motor Ground Wire To |nstrument Panel

SCREW, Machine....... 75 B0 i e 17.610
NUT, Hexagon ........ 75 B0 i e e 17.412

WIRE, Heater And Defroster Motor Jumper
74/ 80...(Incl. Fuse Holder)

GASKET, Heater Motor To Plate

76 B0-00 .
HOUSING, Heater And Defroster Blower (Incl. Motor And Fan)

74/ T0=20=40. o e e,
74 B0
75 B0

ATTACHING PARTS, Heater And Defroster Housing To Dash
SCREW, Tapping. ...... T4/ 10=20m40.. . oot 17.670

HOUSING, Air Conditioning Blower Motor
USED LESS AMERICAN AIR

7
USED WITH AMERICAN AIR

74/ (Left) Except CuUstom « vttt it ittt et e iee et it e
74/ (Right) Except Custom vt iee et ettt as e teaaeaaaeee i
74/ 10-20-40 (CUStOm) vttt ittt et e et e e e e e

BRACKET. Air Conditioning Blower Motor To Housing Mounting
77/

GRILLE, Air Conditioning Blower Housing

USED LESS AMERICAN AIR
24

USED WITH AMERICAN AIR
TA/TS Bl e e

RING, Air Conditioning Blower Air Intake Orifice
2 Y2

SEAL, Heater And Defroster Blower Housing To Heater Housing
74/ 10=20-40. . o e

PLATE, Air Conditioning Blower Motor Mounting

USED WITH AMERICAN AIR

74/ Except CUsStom .t i i i e it e e ettt cee ettt e e e e
74/ T0-20-40. e
WHEEL, Air Conditioning Blower Motor

USED LESS AMERICAN AIR

72
USED WITH AMERICAN AIR

74 Except CUstom . i e i e e e e e i
74/ 102040 (CUSTOM) ottt it e e it e e et e vt e
74/75 (Left) B0 (Custom). o e e e
74/75 (Right) 80 (Custom). .. e e e e e e

—_— =N

812 4478

812 1843
812 1845
812 4704

G9417333
G271166

812 6061

812 7068

968 189
812 5064
812 6062

G189694

812 4482

812 1905
812 1906
812 1907

812 4483

812 4480

812 4702

812 4481

968 190

812 1924

812 1865

812 4479

812 1899
812 1898
812 4703
812 4705

Jeep

Printed in U.S.A.



HEATER - AIR CONDITIONING 13.113

13.072-13a WHEEL, Heater And Defroster Motor

74/ 10-20-40 (* 13-1) . e 1 812 2173

74/ 10-20-40 (* 13-2) . e 1 812 2174

74/ BO-00 (Plastic) .ottt e e e e 1 321 2883
13.072-14 RESISTOR, Heater And Defroster Motor

74/ T0-20-40. o ittt i e e e e e e e e e 1 961 042
13.072-15 ATTACHING PARTS, Resistor To Housing

SCREW, Tapping....... 74/ 10-20-40. . ... 17.660 2 812 0052
13.072-17 INSULATION, Blower Motor

74/75 B0, s 1 812 1932
13.072-16 ATTACHING PARTS, Motor Wire To Panel

CLIP (Wraparound) ... .. 74/ B0, . 13.078 3 944 797

SCREW, Tapping....... 74/ £ 17. 598 1 G160515

WASHER, Plain........ 74/ 2 17.814 1 (120392

NUT, Lock............ 74/ B0 it i e e e e e 17. 412 1 G271172
13.078-1 SWITCH, Heater And Defroster Motor

74/ 102040, . ottt e e e e e e e e e 1 363 1605

2 4 T < 1 T 1 989 950

76 BO=00 . L e e e e 1 545 9136
13.078-1a ATTACHING PARTS, Switch To Housing

SCREW, Tappina....... 74/ 10-20-40. . . i it et 17. 660 2 G163162

NUT, Hexagon......... 74775 80, . e e 1 545 0024

NUT, Hexagon......... 76 T 3.145 1 400 0056
13.078-1b BEZEL, Heater And Defroster Switch

76 BO-00. L e e 1 987 911
13.078—1c KNOB, Heater And Defroster Switch

76 B0-00. . s e 1 545 9189
13.078—2 SWITCH, Air Conditioning Blower Motor

USED LESS AMERICAN AIR

£ 1 812 4485

USED WITH AMERICAN AIR

727/ 1 812 1837
13.078—2a PLATE, Blower Motor Switch

USED WITH AMERICAN AIR

74/75 B0 . e 1 812 4714
13.080-3 KNOB, Air Conditioning Blower Switch

USED LESS AMERICAN AIR

T/ e e e e e e e e e e e e 13.477 1 812 4486

USED WITH AMERICAN AIR

22 P 1 812 1882
13.086—-1 CLAMP, Heater Hose

74/ (Hose To Housima) BO .t ittt e e et i et et et e e e inaeann 17.108 2 G9421062

74/ (Hose To Water Pump) B0 .o ittt it e s i et e i teieee e 17.108 i G92414926

74/ (Adjustable) .. (157167 Min. 1 .D.) ture ittt i eeieeaeennn 17.108 AR 443632

74/ (Adjustable) .. (17 Min. 1.D.) ottt e e e et 17.108 AR (G451200
13.113-.1 HOUSING ASSEMBLY, Heater And Defroster Damper (Heat Distributor)(Incl. Actuator)

74/ T0=20-40. vt e e e e e e e e e e 1 545 5088
13.113—2 ATTACHING PARTS, Housing Assembly To Heater Housing

SCREW, Tapping....... 74/ 10-20-40. . .ot it et e e e 17. 598 8 G9414261
Jeep Gr 13 -TS5 Printed in U.S.A.



13.113 HEATER - AIR CONDITIONING
13.113-3 ATTACHING PARTS, Housing Assembly To Dash Panel

SPACER.............. 74/ 10-20-40. . . . ot e e 1 670 503

SCREW, Tapping....... 74/ 10-20-40. . oo i e e e 17.672 1 G451673

WASHER, Plain........ 74/ 10-20-40. . . vt i e e 1 961 078
13.113—4 FITTING, Heater And Defroster Damper (Heat Distributor)(Plastic)

74/ T0-20-40. 1 545 5215
13.114-1 HOUSING ASSEMBLY, Heater Damper (Heat Transition Assembly)

74/ T0=20=d0. e e e e e e, 1 960 114
13.114—-2 ATTACHING PARTS, Housing Assembly To Dash Panel

NUT, Hexagon......... 74/ 10-20-40. .. i e 17. 412 2 G271172
13.118-1 NOZZLE, Defroster

74 102040 (% 1 3m3) ottt ittt e e e e e e 2 959 670

74/ BO0-00 . i s 1 690 236

74 (Left) 10-20-40 (F 18-4) . i e e e e e i 1 545 6641

75/ (Left) 10-20-40 ... i e e e e e e e e 1 545 6641

74 (Right) T0-20-40 (* 18-0) it e e e e e i i 1 545 6642

75/ (Right) 10-20-40 ... e e e e e e e e i, 1 545 6642
13.118-2 ATTACHING PARTS, Nozzle To Panel

SCREW, “apping....... 74/ B0, . e e 17. 660 2 G161895

NUT, Hexagon......... 74/ 10-20-40. . . .ot e 17.412 4 G271166
13.118-3 HOSE, Defroster

74/ T0-20-40. . . (14" Lona) .. vttt et o et e e e e e e 1 960 020 MR

74/ T0-20-40. . . (24" Lona) et v et e e et e e e e, 1 963 283 MR

74/ BO-00 . L 1 986 150
13.118—-4 BUSHING, Defroster Nozzle Outlet (Rubber)

74/ BO-00 . L 1 987 129
13.400-1 COMPRESSOR, Air Conditioning

USED LESS AMERICAN AIR

£V T 1 321 0922

/4= 1 322 8826

USED WITH AMERICAN AIR

74/ T0-20-40. 1 812 1817

74/75 B 1 812 1816
13.400-2 ATTACHING PARTS, Compressor To Mounting Bracket

BOLT, Hexagon ....... 74 SIX,..(1=3/8" lona)ee oo ... 17.038 1 G180125

BOLT, Hexaqgor ....... 74 SIX. . . (YT /16" Lona) e e v e v oo e e i, 1 400 4072

STUD. ... oo 74 SIX. .. (1=5/16" Lona). v ver vneeann.. 17.718 2 G113237

STUD. ... . 74/ SIX. . (1=916"" Lona) .o 1.010 4 400 3917

STUD. oo 74 VB e e e 17.718 4 G111318

STUD .o i ee i 75/ VB8...(1-9/16" Lona) e v e iiviin e, 17.718 4 400 3917

WASHER, Plain........ 74/ V8 e 17.814 3 400 1102

WASHER, Lock........ 74/ SEX e e e 17.820 3 G120382

WASHER, Lock ........ 74/ VB e 17.814 4 G120930

WASHER, Lock ........ 145 Y2 17.814 4 G120930

NUT, Hexagon......... 74 IS 17. 406 2 G120369

NUT, Hexagon......... 74/ VB o e e e e 17. 406 4 G12036%

NUT, Hexagon......... 7 T 17. 406 4 G120369
13.400-3 SEAL KIT, Air Conditioning Compressor

USED LESS AMERICAN AIR

T8 e 223 ..., i 812 0180

USED WITH AMERICAN AIR

2 1 812 1820
Jeep Gr13.T6 Printed in U.S.A.



HEATER - AIR CONDITIONING 13.410

13.400—4 VALVE PLATE KIT, Air Conditioning Compressor

USED LESS AMERICAN AIR

7272 P 1 448 5641

USED WITH AMERICAN AIR

27 2 1 812 1821
13.400-5 GASKET KIT, Air Conditioning Compressor

USED LESS AMERICAN AIR

/2 N 226 ..., 1 812 2073

USED WITH AMERICAN AIR

72 O 1 812 1819
13.405-1 VALVE, Air Conditioning Compressor Suction And Discharge

74/75 (Discharae) v v e i ettt e e e e e e 212 ..., 1 317 2734

76 (DS CRAFAE) e o et e e e e e e e e e e 1 545 9856

74/75 (U iON) ot it e ettt et e et e e e e e e s 212 ... 1 322 3085

76 (SU G ON) ettt e e e e e e e e 1 545 9857
13.405-2 GASKET SET. Air Conditioning Compressor Suction And Discharge Valve

7 4. S e 222 ..., ] 320 5084
13.405-2a “‘0' RING, Air Conditioning Suction And Discharge Yalve To Compressor

USED LESS AMERICAN AIR

2N PO 2 322 2353

USED WITH AMERICAN AIR

74/ el T0 0 RINGS) e e e s AR 812 1818
13.405-3 CAP, Air Conditioning Compressor Suction And Discharge Valve Stem (Incl. Gaskets)

74/ codnel O RIMG) i e e e 219 ... .. 1 448 8331
13.410-1 BRACKET, Air Conditioning Compressor Mounting

USED LESS AMERICAN AIR

74 LN ] 812 2611

75 S K e e e e e e e e e e e e e e e 1 322 4220

76 153 5 GO 1 322 7419

74 R 1 319 7134

75 L2 S 1 321 6618

76 = O 1 322 7681

USED WITH AMERICAN AIR

74 1T 10 S 1 812 3264

75/ 1) 1S TSP 1 812 6183

74 L2 T PN 1 812 3270

75 L2 - S 1 812 6241

76 L 22 T 1 812 7256
13.410—2 ATTACHING PARTS, Bracket To Cylinder Head

BOLT, Hexaaon ....... 74/ V8. .. (7/16" =14 x 1=1/4"") . ...ooev ot 17.038 1 G180147

BOLT, Hexagon ....... 75/ SIX..{3/8"-16 x 1-1/8") ... ... 17.038 2 G180123

BOLT, Hexagon ....... 76 R 2 S Y 17.038 G180161

STUD. ... o 74 V8 e 17.718 1 G103199

WASHER, Plain........ 74/ VB, . (378" e 17.814 1 400 1102

WASHER, Plain........ 74/ V8. . (716" ) 12.310 1 400 3807

WASHER, Plain........ 75/ SIX, . (38 e 17.814 4 400 1102

WASHER, Lock ........ 74 SIX, (374" 11.170 2 400 4809

WASHER, Lock........ 75/ SIX. . (B8 ) e 10.260 2 400 3803

WASHER, Lock........ 74 V8. . (B4 e 11.170 i 400 4809

WASHER, Lock ........ 74 VB . 3/8 ) e e 17.820 1 G120382

NUT, Hexagon......... 74 1 10 SO 17. 406 2 G120370

NUT, Hexagon......... 74 VB i e e e e 17. 406 1 G120369
Jeep Gr13-T7 Printed in U.S.A.



13.410

HEATER - AIR CONDITIONING

13.410-3 ATTACHING PARTS, Bracket To Water Pump

BOLT, Hexagon ....... 74 SIX (378 =16) e 17.038 1 G180125

WASHER, Plain........ 74 S X 17.814 1 400 1766

WASHER, Lock........ 74 SEX e e e 17.820 i G120382
13.410-4 ATTACHING PARTS, Bracket To Intake Manifold

STUD. ..o 74 S X e 17.718 1 G113237

WASHER, Plain........ 74 SIX e 17.814 1 G120394

WASHER, Lock........ 74 S e 17.820 1 120382

NUT, Hexagon......... 74 X e 17. 406 1 G120369
13.410-5 ATTACHING PARTS, Bracket To Cylinder Block

STUD. ................ 76 VB 1 400 5587

WASHER, Plain........ 76 VB 1 400 1116

WASHER, Lock ........ 76 VB 1 400 4809

NUT, Hexagon......... 76 VB 17. 1 G271506
13.410-6 SUPPORT, Air Conditioning Compressor Mounting Bracket

USED LESS AMERICAN AIR

74 A 1 319 9940

74 B e e s 1 319 1836

USED WITH AMERICAN AIR

74 S 1 812 3266

75/ (Inside) SIX L 1 812 6185

75/ (Outside) SIX L 1 812 6184

74 < T ] 812 3272

75 < T 1 812 6243

76 T A 1 812 7257
13.410-7 ATTACHING PARTS, Support To Water Pump Housing

BOLT, Hexagon ....... 76 VB 17. 1 G189295

STUD. ... .. .. 74 VB 2.080 1 400 1877

SPACER . ............. 74 VB 10.114 ] 319 0790

WASHER, Plain........ 76 VB 1 400 1102

WASHER, Lock ........ 76 VB e 1 400 3803

NUT, Hexagon......... 74 VB e 17. 406 1 G120369
13.410-8 ATTACHING PARTS, Support To Mounting Bracket

WASHER, Lock ........ 74 IS0 17. 820 1 120382

NUT, Hexagon......... 74 S 17. 406 1 G120369
13.410-9 ATTACHING PARTS, Support To Block (At Alternator Bracket)

BOLT, Hexagon ....... 74/ SIX...(1-1/8" Lona) vvvvenin e, 17.038 1 (180123

BOLT, Hexagon ....... 74 SIX. .. (0=1/4" Lona) . oo 17.038 1 180124

WASHER, Plain........ 74 SIX 17.814 1 400 1102

WASHER, Plain........ 75 SIX. . (B8 o 17.814 4 400 1102

WASHER, Lock ........ 75 SIX B8 10. 260 2 400 3803
13.410-10 BRACE, Air Conditioning Compressor To Intake Manifold Support

75 VB e, 1 535 4509

76 N B 1 322 8267
13.410-11 ATTACHING PARTS, Compressor Or Support Brace To Manifold

SCREW, Machine....... 75/ V8 e 17.662 1 (274882
13.410-12 ATTACHING PARTS, Compressor Support Brace To Compressor

SCREW, Nachine....... 75 VB i 17. 662 4 274882
13.415-1 CLUTCH, Air Conditioning Compressor Drive (Incl. Coil And Pulley)

USED LESS AMERICAN AIR

7> 220 ..., 1 321 7331

74 ] 5 1 321 7290

76 S X et e e e e, 220 ... .. 1 321 7331

74 = 1 321 7215

76 VB 1 322 7685
Jeep Gr 13-T 38 Printed in U.S.A.



HEATER - AIR CONDITIONING 13.430

USED WITH AMERICAN AIR

2 U O 1 812 1822

4= 28 R 1 812 6139
13.415-2  ATTACHING PARTS, Clutch To Compressor

BOLT, Hexagon ....... 74/ e e e et e e e 1 400 0207

WASHER, Plain........ 27 /2 TP 1 400 0208

WASHER, Lock........ 22 17.820 1 (120214

KEY, Woodruff......... 2 /OO 13.400 1 314 9417
13.415-3 COIL, Air Conditioning Compressor Drive Pulley

74 oY1 PO 1 320 5702

74 RV < PP e e e e e e e e 1 812 1283

745772 221 ... 1 812 1283
13.415—4 ATTACHING PARTS, Coil To Compressor

SCREW, Machine....... 2 P 4 400 0741
13.415-5 PULLEY, Air Conditioning Compressor Drive

74 X e s e e e e e e e e et e e e 1 320.5703

74 L2 < R 1 812 1282

7/ S 1 812 2111

76 S X e e e e e e 1 812 2111

76 LY Z< O 1 812 6532
13.425-1 BELT, Air Conditioning (Crankshaft To Intermediate Pulley To Compressor)

USED LESS AMERICAN AIR

74 S X o e e e e 10.455 1 319 1030

75/ LN R R 1 322 5357

74 VB (LPS-WEEP) e e 4,620 ] 999 597

75 LV T 1 321 6615

76 TO-20-40 (VB) +ritte ittt et aa e eaaiesaaraae s 2.016 1 322 7691

USED WITH AMERICAN AIR

74 ST A 0 T R 1 812 3238
13.425-2 BELT, Air Conditioning Compressor (Crankshaft To Power Steering. Pump To Compressor)

USED LESS AMERICAN AIR

74 [ 1S T 10.455 1 319 1030

74 V2 T 2= PR 1 535 1639

USED WITH AMERICAN AIR

74 Y DS A s T O g 1 812 3237

75/ L S RO 1 812 6191

74 AV < T U U S 1 812 3236

75/ R < T I 1 812 6196
13.425-5 BELT. Air Conditioning Compressor (Compressor To Power Steering Pump To Exhaust Emission

Air Pump Pulley)

74 RN S g IR 4,615 1 321 8647
13.430—1 PULLEY, Air Conditioning Intermediate

USED LESS AMERICAN AIR

> T I T 1 321 7201

USED WITH AMERICAN AIR

74 S (W P S L o e e e e 1 812 1949

75/ S e e e e e e e e e e 1 812 1949

74/ LY 2= SRRSO g S 1 812 1949
13.430—2 ATTACHING PARTS, Pulley To Intermediate Pulley Bracket

WASHER, Plain........ 75/ (7716 ) e 1.013 1 400 1289

WASHER, Lock........ 75, (7716 ) e 9.002 1 400 1898

NUT, Hexagon......... 75/ (7/16" =20 ..t e 17.406 1 G120370
Jeep Gr13-T9 Printed in U.S.A.



13.430

HEATER - AIR CONDITIONING

13.430-3 BRACKET, Air Conditioning Intermediate Pulley Mounting

USED LESS AMERICAN AIR

75/ 1) 10 S 1 322 4472

75 VB 13.435 1 535 3471

USED WITH AMERICAN AIR

74 S W P S L s 1 812 3265

75/ S X e ] 812 6186

74 T = 1 812 3271

75 VB e e 1 812 6242

76 1T T ] 812 7258
13.430-4 SPACER, Air Conditioning Intermediate Pulley Bracket To Mounting Bracket

75/ 1) 5 G 1 322 4473
13.430-5 ATTACHING PARTS, Intermediate Pulley Bracket To Idler Bracket

BOLT, Hexagon ....... 75/ SIX o {7164 x V=3/4") ..o s 1 400 4100

BOLT, Hexagon ....... 75/ SIX .. (76714 x 1-1/2"") . oo, 17.629 1 G273776

WASHER, Bite......... 75/ SEX e e e 1 400 5390
13.430-6 ATTACHING PARTS, ldler Mounting Bracket To Compressor

SCREW, Hexaqon ...... 75 VB, ..(3/B"-16x1/2"") . ... ... .. 13.400 3 400 4774
13.430-7 BRACKET, Air Conditioning Intermediate Pulley Upper Adjusting

75 S X e 13.435 1 322 447"

76 S X 1 322 7410

75 172 < ] 321 7202
13.430-8 ATTACHING PARTS, Idler Mounting Bracket To Cylinder Head And Water Pump

BOLT, Hexagon ....... 75 SEX 10.260 1 400 4009

BOLT, Hexagon ....... 76 SEX 17.038 1 G180126

WASHER, Lock........ 76 X . 17.820 ] (120382

NUT, Hexagon...... .. 75 SIXo (@620 . 10.004 2 400 4563

NUT, Hexagon......... 76 S e e e e 10.004 1 400 4563
13.430-9 ECCENTRIC, ldler Pulley Adjusting

USED WITH AMERICAN AIR

74 S 03 Ay 1 812 3268

75/ S X ) e 1 812 6189

74/ [ V2 TR L L 1 812 1953
13.430-9a ATTACHING PARTS, Idler Pulley Adiusting Eccentric

BOLT, Shoulder ....... T e e ] 812 1950
13.430-10 BRACKET, Power Steering Support

USED WITH AMERICAN AIR

74 T L N 1 812 3269
13.435—-1 PULLEY, Air Conditioning Drive Belt Back Idler

75 S e e e e e 1 322 4470

74/ VB e e s 1 321 9888
13.435-2 ATTACHING PARTS, Pulley To Bracket

WASHER, Lock ........ 75 SEX e e 17.820 1 G120382

WASHER, Plain........ 74/ VB 12.310 2 400 3807

WASHER, Lock ........ 74/ VB e 1 400 3809

NUT, Hexagon......... 74/ V8 .. 17. 406 1 G120370
13.435-3 BRACKET, Air Conditioning Drive Belt Back Ildler Pulley

74 T2 1 319 7606
13.435-4 ATTACHING PARTS. Bracket To Engine Block

BOLT, Hexagon ....... 74 VB 17. 038 1 G215511

WASHER, Plain........ 74 VB 17.814 1 400 1102
Jeep Gr13-T 10 Printed in U.S.A.



HEATER - AIR CONDITIONING 13.440

13.435-5 ATTACHING PARTS, Bracket To Water Pump And Engine Block

STUD. .o o 74 < 1 319 7013

'WASHER, Plain........ 74 Y T 17.814 1 G147579

WASHER, Lock........ 74 VB e e e e e e 17. 820 1 G120380

NUT, Hexagon......... 74 VB i e e e 17. 406 1 G120375
13.440-1 HOSE, Air Conditioning (Compressor To Condenser)

USED LESS AMERICAN AIR

74 S X e e e e e e e e e e e 1 812 4755

74 LY 2 < T 1 812 4756

/2577228 O OO 1 812 6156

USED WITH AMERICAN AIR

74/ Ex et (USTOM e vt ettt e te e et ens eeeeeeeaetetnea s eisaneaanenee  eaennn 1 812 1830

74/ TO=20-40 (CUSTOM) ittt ittt et sttt sananarasasinmnnns  eaenons 1 812 5401

74/75 B0 (CUSTOM) ittt et et e et e e e e 1 812 4726
13.440-1a ATTACHING PARTS, Hose To Fender Splash Apron

CLAMP 755 T 17.134 3 (120530

SCREW, Hexagon ...... /55 T 17. 660 2 161895
13.440—-1b ATTACHING PARTS, Hose To Condenser Bracket

CLAMP ..o /2 T U N 17.134 1 G120530

SCREW, Hexagon ...... 725 T 17. 660 ] G161895
13.440-2 LEAD TUBE, Condenser To Receiver

USED LESS AMERICAN AIR

74 1) 2SO PO 1 812 4757

74 R < 1 812 4758

USED WITH AMERICAN AIR

74/ Ex et CUSTOmM it ettt it et ettt et e et tian s aaaa e e 1 812 1828

74/ TO-20-40 (CUstomM) v et ittt i e et eaeae et aeats et sansonneees  aneans 1 812 5778

74/75 O LR Y T T 1 812 1828
13.440-3 HOSE, Air Conditioning (Receiver To Quick Coupling)

27 PP 1 812 4754
13.440-3a COUPLING, Air Conditioning Hose Disconnect (Male Half)

27/ OO 1 317 1794
13.440-3b HOSE. Air Conditioning (Quick Coupling To Evaporator)

2 O 1 812 4492
13.440—3¢c COUPLING, Air Conditioning Hose Disconnect (Female Half)

27 1 317 1795
13.440-3d “‘0’" RING, Quick Disconnect Coupling

72 2 Y 2 317 1788
13.440-3e HOSE, Air Conditioning Receiver To Evaporator

USED WITH AMERICAN AIR

74/ Ex et CUSOM t ittt ittt sttt et e enaes ettt e 1 812 1829

74/ TO-20-40 (CUSTOM) vttt sttt et e st s ataeeatene e ana e onannns  auenen 1 812 5777

74/75 £ I T T Y 0 1 812 4725
13.440-4 HOSE, Air Conditioning (Evaporator To Compressor)

USED LESS AMERICAN AIR

74 1 15 1 812 4491

75 [ 1 OO 1 812 4490

74/ RN < U PN 1 812 4490

USED WITH AMERICAN AIR

74/ Excem LU= = 1 812 ]831

74/ TO-20-40 (Customm) it e ittt et it ee s et e et s sa e e 1 812 5776

74/75 LT U= 3£ TN 1 812 4724
Jeep Gr 13-T 11 Printed in U.S.A.



13.440
13.440-10

13.440-12

13.450-1

13.450-3

13.455-1

13. 455-1q

13.470-1

13.475-1

13. 475-2

13.4771

HEATER - AIR CONDITIONING
INSULATION, Air Conditioning Hose

USED LESS AMERICAN AIR
74/ (Tape) « o (207 L ONG) et ettt e et e e e e e e

USED WITH AMERICAN AIR
2

GROMMET, Air Conditioning Hose In Dash
7

CORE, Air Conditioning Condenser
USED LESS AMERICAN AIR

74 S X e e e
75 5
76 S X e e e e e e
74/ Y s
USED WITH AMERICAN AIR

74/ ExePt CUS I OmM .ttt i i e e e,
74/ 10-20-40 (CUSTOM) vttt ettt et et e e e et e e e
74/75 B0 (CUS I OM) ittt et e e e
ATTACHING PARTS, Cendenser Core To Radiator Support Bracket

SCREW, Hexaqon...... T e e 17.670
MOUNTING KIT........ 74/ 10-20-40 (Six) oot e
MOUNTING KIT........ 74/ T0-20-40 (VB) .. i
MOUNTING KIT..,..... 74775 B0, .

RECEIVER-DRYER, Air Conditioning

USED LESS AMERICAN AIR
P
/47

USED WITH AMERICAN AIR
74/

ATTACHING PARTS, Receiver-Dryer To Condenser
SCREW, Hexagon ...... 72 17.670

VALVE, Air Conditioning Expansion
USED LESS AMERICAN AIR

/2.
USED WITH AMERICAN AIR

74/ Xt CUS oM e it e e e e e e e
74/ LU Y

CORE, Air Conditioning Evaporator

USED LESS AMERICAN AIR

7
USED WITH AMERICAN AIR

74/ Except CUStOmM . s ettt it e it e i e e
74/ T0-20-40 (CUSTOM) Lttt
74/75 B0 (CUS T OmM) vttt e e e e e e,
SCREEN, Evaporator Coil Filter

7

THERMOSTAT, Air Conditioning Temperature Control

USED LESS AMERICAN AIR
T8 e

b s

—_ e N

315 8337

812 1914

318 5484

812 4760

812 5948

812 6154
812 4761

812 1846
812 6093
812 1846

G2417826
812 6098
812 6094
812 4722

812 4759

812 6157

812 1825

G9417826

812 4475

812 1824

812 1823

812 4474

812 1855
812 1897
812 4709

812 1893

812 1595

Jeep

Gr 13 -T 12

Printed in U.S.A.



HEATER - AIR CONDITIONING 13.510
USED WITH AMERICAN AIR
74/ 02040 (CUSTOM) ittt i ittt sttt et aesansnaeansanssassnnnne  wasaen 1 812 1841
74/75 B0 (CUSTOMY vttt it ettt it et it st as c et e e 1 812 1840
13.477-2 KNOB, Air Conditioning Temperature Control Thermostat

USED LESS AMERICAN AIR
72 PR 1 812 4486

USED WITH AMERICAN AIR
74/ 10-20-40-80 ¢+ ¢t ettt e et e e e 1 812 1963

13.477-2a PLATE, Thermostat Switch
USED WITH AMERICAN AIR

TA/T5 B0t e 1 812 4716
USED WITH AMERICAN AIR
/272 1 812 1963

13.477-3 HARNESS, Air Conditioning Wire (Thermostat And Blower Switch To Connector)
USED LESS AMERICAN AIR

72 2 T 1 812 4484

USED WITH AMERICAN AIR

74/ Except CUSTOM t vttt ettt e ettt e aesas e e 1 812 1886

74/ JO-20-40 (CUStOM) vttt ittt ittt ittt aanee s easanaanases  soeens 1 812 1887

Y A T < {6 NP 1 812 4712
13.480-1 FACEPLATE, Control Panel

27 2 R 1 812 4487

13.488—1 HOUSING, Air Conditioning Evaporater Core
USED LESS AMERICAN AlIR

72 ] 812 4773
USED WITH AMERICAN AIR

74/ (Top) Except CusStOm ittt ittt iitieaiaaraaneaeennmense  aaeaon 1 812 1856
74/ (Top) 10-20-40 (CuUSTOM) 4ttt ittt it ieeeeaeaasaaaecsecaanne  aaeeas 1 812 3152
74/75 (Top) B0 (CUSTOM) vttt ittt ettt ettt eaa s tanean s avaaes 1 812 4707
74/ (Bottom) Except CUsStOmM . vt i eeeesaecnoesnsssatoeennnnanenee  oanens 1 812 1854
74/ (Bottom) 10-20-40 (CuUStOmM) st e tnneriiaannaenaaenenesnne  vunens ] 812 3153
74/ (Fronmt) Except CustOm . e e eiisineiinenssaanoaneaeasosan  sanens 1 812 1857
74/75 (Bottom) 80 (CUSTOM) 4 ettt ettt et et tte e cnaaa e aaes aeanen 1 812 4711
74/75 (Front) B0 (CUSTOM) vt v st et taetas it e ias e ie e iaeiaeea e eaanns 1 812 4713

13.488-1a INSULATION, Evaporator Housing
USED WITH AMERICAN AIR

74/75 LIS & 1 812 1892

74/75 (Bottom) 80, oottt i e e e e 1 812 4720
13.488—-2 ATTACHING PARTS, Upper And Lower Housmg To Panel

SCREW, Tapping. . .. 74/ 17.671 8 (69424023

13.488—7 TUBE, Air Conditioning Evaporator Housing Drain
USED LESS AMERICAN AIR

72 2 R R 1 812 4493
USED WITH AMERICAN AIR

74/ 102202400 . 0ttt et e e e 1 812 1902
TA/T5 B0, .ot e e 1 8121939

13.510-1 DUCT EXTENSION, Left Side

USED LESS AMERICAN AIR
72 S TR 1 812 4489

Jeep Gr 13-T 13 Printed in U.S.A.



13.515 HEATER - AIR CONDITIONING

USED WITH AMERICAN AIR
74/ 10-20-40. . oo 1 812 3094

13.515-1 LOUVER AND BEZEL ASSEMBLY
USED LESS AMERICAN AIR

/A 4 812 4488

USED WITH AMERICAN AIR

74/ (Left) 10-20-40 . .o e 1 812 2620
13.515-2 LOUVER ASSEMBLY

USED WITH AMERICAN AIR

74/ EXCeDt CuSTOmM e ettt ittt e e 3 812 1858

74/ (Center) 10-20-40 (Round-=CuUstom) v e et ie e et e 2 812 1881

74/ {Center) 10-20-40 (Rectangular-Custom) v e vn v e eesoeeiee e 2 812 1875

74/75 B0 (Ball o s om) oo e e e 4 812 4718
13.515-2a RING, Ball Louver Retainer

USED WITH AMERICAN AIR

TA/75  (Front) 80 . .o 4 812 4719

74/75 (Rear) B0, oo e 4 812 4717
13.515-3 PANEL, Front Louver Housing And Control

USED WITH AMERICAN AIR

74/ T0-20-40. L 1 812 2619

Jeep Gr 13- T 14 Printed in U.S.A.



